series

PTO

30/50 series

ElybarlessjRotonlHead
Conyersior [ﬁﬁ'

Applicability: No.3925: Titan X50 series (#4855, 4856, 4756 ,4757)
No.3926: Raptor 30/50 series (#4839 ,485 ,4852 ,4853, 4854)

BT ) G Y e NS TRUCTION MANUAL

T LT o0
. X

Introduction E§7T

Advised and approved by Thunder Tiger Team International pilots, the factory

Manual Format SREAZEERHIN

. All the parts illustrated in following assembly steps are both from this kit and

e

flybarless rotor head set features both the best performance and rigid structure. from your original model. To rebuild your model clearly, the original parts are
The design is applicable to most of the popular brand 3-axis gyros. always identified by an asterisk * in front of the part number, please re-use
With the flybarless rotor head, you will get more power and extend flight time them during the conversion.
causes of the less mechanical and flybar drags, moreover, the crisp pitch 2. Please refer your original instruction manual of model when disassembling
response that makes your helicopter fly much harder than you did ever. the original model.
FEHREHERRANSRITEREHE  RARENERBERE » TLEAE 1. SHEESRONEN - BLESELEND > BLEERRRARBRANERLE
BRARTS L ER EFERITHIRR o RBERDYERR  BREREREER LSS  BEREHRIREI
BT FERERERSENETEREERE - TRRRASHIRRRERRT HEN  FRULERE » DIFFEMIEE -
15 > EUBSEERIRENIRERIE - GHEFHSHESHENRITENE! 2. REIFERE > BHVIFIRETF CHRKRIE -
= ———
Features 5% Symbols Used Throughout The Manual i 3z5R B e
3-piece assembled main rotor grips for easy repair The parts in the Kit are packed according to each major assembly steps. The
New Lengthen control arms for high control resolution part number and quantity are always shown in the square box on each page. To
New designed Rigid, lightweight one-piece main rotor hub avoid confusion, only open up the bag that you need for the paticular assembly.
Enlarged titanium rod and ball linkage for rigidness & extreme pitch response SUIRIBIEE S » SEKIBIAREE - RSN - BEEEL -

Applicable to both series of Titan X50 or Raptor 30/50
Applicable to most of popular brand 3-axis gyros

FheBReEE R = TR - TSfEHEHE

Note ;&

- i Assembly drawings will contain icons that indicate ‘
MREIEHIEE - BRIRIEIT use of Threadlocker glue as needed. T22(#262)
@%ﬁgﬁii‘g;m@%img@mm Examples of the icons are as right shown: THREAPLOCKER
IR EEEIRHE - IREREFHIRERE SRS ERE T, (SEISERE - BRI IRHRRIRRB

SEFRATitan X505%# FAE30/5045!
Apply grease B [] 3 Hint _ PPN Apply threadlocker
EREEHE EH) ¢.. 1R I?IIIIIIB EFRIRKARRRB

1.
2.
3.
4.
5.
6.
1.
2.
3.
4.
5.

6. BAKRMHSEAEEETGRITHIRR

Spare Parts B4 8

f ¢e A e v
PV1385 FLYBARLESS ELEVATORLEVERROD — PV1386 120° FLYBARLESS CONTROLARMSET ~ PVO0115-1  WASHOUT LINK PV0365 THRUST BEARING, d6xD12xW4.5  PV1323 METAL HEAD BUTTON
MTERTRAEHERNE 120° BIERITHIZEE R LA, d6xD12xW4.5 SBIEEETIEE

ee L=k /, O©O T
ee o0 00 e I

PV1339 OUTER DAMPER (7mm) PV1339-1 INNER DAMPER (7mm) PV1361 SPINDLE SET (7mm) PV1362 SPINDLE BRG. SET (7mm), d7xD13W5(2) ~ PV1382 FLYBARLESS METAL MAIN ROTOR HUB
HNBEREE (7mm) PIBHREE (7Tmm) EEEHE (7mm) EE#EE (Tmm), d7xD13XW5(2) BYEHESBIIRRETE

x2

o) -

N L 7

o coee SISIIISSP

PV1383 FLYBARLESSMETAL CONTROLLEVERSET ~ P\V1384 FLYBARLESSMETALROTORGRIPLEVERSET ~ PV1387 TITANIUM LINKAGE ROD SET (76mm) ~ PV1418 METAL MAIN ROTOR GRIP PV0651-1 HARDENED MAIN SHAFT
ETHREBIEIEEE ETHREBEEREE HAZERE (76mm) EWIEHREE (488 plees

N[OII . p\/1385 and PV1386 are included in #3925 kit ONLY. o PV1385F1PV1386EESTE#3925E/HE -
fisst * PV0651-1 is included in #3926 kit ONLY. o PV0651-1{2ESTE#3926E1HE «




Assembly #H5%5R85

Secure all screws shown (except #16) on this page with a drop of threadlocker.
HEEE R IR (H 6N SR ERMRIZ HE -

Diagram for Thrust Bearing Assembly
IFEHRZEREE
Large Internal Diameter

always goes toward the Main Rotor Hub
REEAR—AI » EREAEREAOEE (R

Small Internal Diameter
always goes toward the Blade

REEVN—R] > EFREHEEEE (M) -
N

Apply some amount of silicon
oil or Vaseline on the Spindle
for easy assembly.
TEfEED R R LEET B BAS SN £ T]
FEEERES -

mn(ﬂp,

* available depending on the item you purchased.

AMEHRBEEHFFTRMEESR -

Apply grease &'
FEREEHE(EH)
\

CAUTION Preflight check both the mechanism settings and blade tracking is recommended, please refer your original instruction manual.
TR > FEERET COBEAMIERIREE - BUBRESWBRER TEENMESIERE -

P
(11111}

EREH

Apply threadlocker
] ) BRI TIRRRE

(11)

« For #3925 ONLY

—(10)

Spare Parts List #{ESHBRIE

No. Description #iE No. Description =18 Qty | Index No.
PVO115-1 | WASHOUT LINK B BK0O16-1 Washout Link B 2 1
BKO171 Pin biichiz) 2 2
HMS15 E Ring ERVNIR 2 3
PV0365 THRUST BEARING, d6xD12xW4.5 | IEH#E#EdE, d6xD12xW4.5 | HMX0612 Thrust Bearing, d6xD12xW4.5 L HEEREGE, dEXxD12xW4.5 | 2 4
PV1339 OUTER DAMPER (7mm) SNEEEEE (7mm) BK2573 Outer Damper, 7mm INEREEVE, 4 5
PV1339-1 | INNER DAMPER (7mm) RBEEE (7mm) BK2572 Inner Damper, 7mm RBEEE, 7mm 4 6
PV1361 SPINDLE SET (7mm), X50 EE#HE (7mm), X50 BK2214 Hardened Feathering Shaft SE(LEEH, D7 1 7
BK2525 Flap Collar, d7xD10xW1.5 BEEE, d7xD10xW1.5 2 8
BK2216 Thrust Washer, d10xD13xW0.5 LEHEEF, d10xD13xW0.5 2 9
BK0435 Washer, d4xD11xW1.7 H[E, d4xD11xW1.7 2 10
HMC4-8B Socket Screw, M4x8 R B, Mdx8 2 11
PV1362 SPINDLE BRG. SET (7mm) d7xD13xW5(2) | ElE#h#EE (Tmm), d7xD13xW5(2) | HMV1370ZZWY | Bearing, d7xD13xW5 SERREhE, d7xD13xW5 2 12
PV1418 METAL MAIN ROTOR GRIP BRI (1ES) BV2574 Metal Main Rotor Grip EEBhEE 2 13
BK2216 Thrust Washer PR 2 9
HMX0612 Thrust Bearing LF B 2 4
PV1382 FLYBARLESS METAL MAIN ROTOR HUB | #1733 <& /8 = i 58 [&El - 2 BK2510 FB Metal Main Rotor Hub BYGREBEERETEE | 1 14
BK2573 Outer Damper, 7mm SNEEEEEE, 7mm 2 5
BK2572 Inner Damper, 7mm RBEEEE, 7mm 2 6
BKO616 Part-thread Socket Screw, M3x20 | $ZFRy/Eig#H#, M3x20 2 16
HMM3Z Nylon Nut, M3 LFERIRNE, M3 2 17
PV1383 FLYBARLESS METAL CONTROL LEVER SET | B8 miTHIZEE BV2508 FB Metal Control Lever Set BYGREBITHIZEE 2 18
HSA3-14 Button Head Socket Screw, M3x14 | ¥ REIEER;HIRAR, M3x14 | 2 19
BKOO77 Collar,d3xD4xW6 HHIR , d3xD4xW6 2 20
BK0088 Washer, d3xD4xW0.5 #F, d3xD5xW0.5 2 21
PV1384 FLYBARLESS METAL ROTOR GRIP LEVER SET | HES-1§32 & /B 48 e 1R = BK2575 FB Metal Rotor Grip Lever BYGRT TR 2 22
BK2576 FB Metal Rotor Grip Post TR BE R 2 23
HSA3-6B Button Head Socket Screw, M3x6 FEEERT BIZER, M3X6 4 24
HMC3-8B Socket Screw, M3x8 A7 AR, M3x8 2 25
BK0649-1 Linkage Ball (A) A7 EIEIRIRA (A) 2 26
PV0651-1 | HARDENED MAIN SHAFT ST BKB6512 Hardened Main Shaft a1k 1 27
PV1385 FLYBARLESS ELEVATOR LEVER ROD | #F#1 8 H [ZfcHEHiE BK2571 FB Elevator Lever Rod BYHRARRERNR 1 28
BK0649-1 Linkage Ball (A) A7 EEIERIRA (A 2 26
HVES-8B Set Screw, M3x8 TRIER, \AIERR, M3x8 1 29
PV1386 120 ° FLYBARLESS CONTROL ARM SET | 120° B F#siRHigEEHE BV2570 120° FB Control Arm-L 120° BFERITHIgeE, £ 1 30
BV2569 120° FB Control Arm-R 120° BEFERITHIEE, G| 1 31
BK0OO77 Collar,d3xD4xW6 R | d3xD4xW6 2 20
BK0649-1 Linkage Ball (A) A7 IRIRAE (A) 6 26
PV1387 TITANIUM LINKAGE ROD SET (76mm) | ${&E&:@1248 (76mm) BK2596 Linkage Rod, 52L EER, 52L 4 32
BK1925 Ball Link EEEE 8 33
BD7425 Wrench AR IRS 1 -
PV1323 METAL HEAD BUTTON EEhEsREHIENER BK2182 Metal Head Button B a FEhaE ) 1 34
HMC25-8B Socket Screw, M2.5x8 RIEBER, M2.5x8 1 35
@ THUNDER TIGER
thundertiger.com JK0245




	JK0245_1.ai
	JK0245_2.ai

